
 

 

 

 

 

 

Piloting DAF for Full-Scale Implementation to Mitigate Impacts of Changing Source Water 

Quality  

 

 

 

 

by 

 

 

 

 

Ryan Douglas Swinamer 

 

 

 

 

Submitted in partial fulfilment of the requirements  

for the degree of Master of Applied Science 

 

 

 

 

at 

 

 

 

 

Dalhousie University 

Halifax, Nova Scotia 

November 2022 

 

 

 

 

© Copyright by Ryan Douglas Swinamer, 2022 

 

 

 



ii 

 

Table of Contents 

List of Tables ........................................................................................................................................ v 

List of Figures ...................................................................................................................................... vi 
[...]
that these factors may influence removal mechanisms and that consideration must be taken to 

effectively target contaminants of concern. The project was operated throughout various seasons 

which provided data depicting seasonal effects on the process. Data has shown DAF clarification 

to provide promising results in terms of turbidity and natural organic matter removal. Longer 

flocculation times may prove to be more robust with DAF but shorter flocculation times provide 

adequate results and are far more economically friendly.  

 

 

 

 

 

 

 

 

 

 

 



ix 

 

List of Abbreviations and Symbols 

Al – Aluminum 

ANC – Acid neutralization capacity 

CWRS – Centre for Water Resources Studies 

Da – Daltons 

DAF – Dissolved air flotation 

DBPfp – Disinfection By-Product Formation Potential 

DBPs – Disinfection by-products 

DLVO – Derjaguin-Landau-Verwey-Overbeek theory 

DOC – Dissolved organic carbon 

G – Velocity Gradient 

HAAs – Haloacetic acids 

HRM – Halifax Regional Municipality 

ICP-MS – Inductively Coupled Plasma Mass Spectrometry 

LMWSP – Lake Major Water Supply Plant 

MAC – Maximum acceptable concentration 

mg – Milligram 

μg – Microgram 

min – Minute 

MLD – Million litres per day 

NOM – Natural organic Matter 

NTU – Nephelometric turbidity units 

PACl – Polyaluminum chloride 

pH – Potential of hydrogen 

Pt-Co – Platinum-cobalt units 

SUVA – Specific ultraviolet absorbance 

T – Hydraulic Retention Time 

TCU – Total colour units 



x 

 

THMs – Trihalomethanes 

TOC – Total organic carbon 

UFRV – Unit filter run volume 

UV254 – Ultraviolet absorbance at 254 nm 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

 



xi 

 

Acknowledgements 

 First and foremost, I want to thank my supervisor Dr. Graham Gagnon for giving me 

such a great opportunity to pursue a master’s degree. His continuous support and extensive 

knowledge propelled this research as well as my learning throughout my program. Thank you for 

your invaluable advice and guidance during my education as well as for my future career in 

engineering.    

 I would like to thank my supervisory committee, Dr. Margaret Walsh and Dr. Alison 

Scott for their knowledgeable guidance and support for this research. I greatly appreciate their 

patience navigating obstacles caused by the pandemic. 

 I would also like to thank Heather Daurie for endless help with lab equipment and sample 

analysis which was vital for this work. Dallys Serracin-Pitti for her extraordinary support and 

contributions to this work which was extremely helpful. Lindsay Anderson for providing advice, 

answering questions, and giving me confidence in my work. The support from many others at the 

CWRS at Dalhousie was also greatly appreciated during my program. I would also like to thank 

Melissa Fraser for her constant help and extensive contributions to this research as well as help 

from many others from CBCL. I must also thank many people from Halifax Water including the 

staff at the Lake Major Water Supply Plant and in the Water Quality group. Without their 

support this work would not have been possible.  

 Lastly, I would not be where I am without the unconditional love and support from my 

family. Thank you to my parents, Carol Boyd and Doug Swinamer, for giving me everything I 

needed to succeed during my education and always believing I can do anything.         

 

 

 

 

 

 

 

 

 

 

 



1 

 

Chapter 1 - Introduction 

 In the last few decades surface waters in the Northern Hemisphere have been 

experiencing changes in water quality, specifically increases in natural organic matter (NOM). 

This is a result of climate change impacts as well as a phenomenon referred to as lake recovery. 

Reduction in sulfate deposition has led to lake recovery which describes increasing acid 

neutralization, alkalinity, and pH in waters. These conditions have been linked to increases in 

NOM to levels found prior to acidification (Anderson et al., 2017). Additionally, climate change 

impacts such as more intense precipitation events and droughts have also been suggested to 

contribute to increasing NOM (de Wit et al., 2016; Kritzberg et al., 2020). Historical increases in 

NOM is typically referred as brownification and causes many difficulties for treatment plants. 

NOM causes taste, odour, and colour issues but most importantly is a precursor to the formation 

of carcinogenic disinfection by-products (DBPs) (Sillanpää et al., 2018). Brownification has led 

to increased chemical dosing, leading to higher operation costs and waste production. Lake 

recovery and climate change have also been suggested to increase the frequency of algal blooms 

(Anderson et al., 2017). Algae can lead to impacts during the treatment process such as filter 

clogging. Certain algae species can produce algal toxins which pose a human health concern. 

Treatment facilities are now upgrading their plants and considering alternative processes to 

mitigate challenges posed by lake recovery and climate change. 

 Dissolved air flotation (DAF) has been widely found to be effective in the removal of low 

density contaminants such as NOM and algae (Edzwald, 2010). DAF is a clarification process 

which typically follows conventional coagulation/flocculation processes. DAF uses flotation to 

separate particles and flocs from the water rather than relying on gravity. For this reason smaller 

flocs are more optimal with DAF compared to flocs formed in sedimentation. This poses great 



2 

 

advantages as it can reduce coagulant dosing. Various studies suggest that long floc times are not 

economically feasible and that short flocculation times are adequate with DAF which reduces 

tank volumes and space requirements (Edzwald et al., 1992; Plummer et al., 1995; Valade et al., 

1996). For these reasons DAF is an attractive process to implement as a clarification step to 

improve efficiency. DAF provides another means of contaminant removal leading to higher 

removals and lower residuals in filter effluent. DAF can greatly improve filter performance by 

reducing influent particles and prolonging filter runs. 

Before full scale implementation pilot testing is typically conducted to identify optimal 

set points and help inform design decisions. Important set points to be identified with DAF 

include processes prior to DAF which influence floc formation. Coagulant dose and type have 

been found to affect DAF performance as they relate to the size and charge of the flocs (Bunker 

et al., 1995; Miranda et al., 2020). Flocculation parameters such as mixing and retention time are 

also widely discussed in the literature. Many studies that suggest short floc times to be adequate 

primarily evaluated performance based on turbidity removal (Edzwald et al., 1992; Plummer et 

al., 1995; Valade et al., 1996). Brownification and focus on NOM removal may lead to closer 

consideration when it comes to DAF pre-treatment. More stringent drinking water regulations in 

recent years also put an emphasis on higher removals and high quality effluent.     

1.1 Project Objectives 

 The goal of this project was to identify optimal DAF pre-treatment conditions for the 

Lake Major Water Supply Plant (LMWSP), located in Dartmouth, NS, which has been 

experiencing brownification. This was done using both bench-scale experiments and 

continuation operation of a DAF pilot plant. Specific objectives are outlined as follows: 



3 

 

 Identify an optimal coagulant dose using alum with DAF clarification and compare the 

efficacy of different coagulant types (conventional vs pre-hydrolyzed) in terms of 

turbidity and NOM removal while also investigating seasonal and temperature impacts 

on dosing. 

 Compare the impact of flocculation time on optimal coagulant dose and DAF 

performance specifically with regards to NOM removal as well as how this changes 

seasonally and its impact on filter efficiency/performance. 

1.2 Thesis Organization 

 Chapter 2 discusses important background relevant to results and discussion for this 

project including information about NOM, coagulation theory, and DAF. Chapter 3 outlines 

materials and methods used to perform the experiments and obtain the results for this project. 

Chapter 4 discusses results regarding coagulation including optimal dose, coagulant type 

comparison, and seasonal impacts. Chapter 5 discusses results focused on flocculation time and 

how it impacts coagulant dose, NOM removal, and filter performance. Chapter 6 encompasses 

the findings of this work and recommendations for future DAF use based on the results found. 

 

 

 

 

 

 



4 

 

Chapter 2 - Background and Literature Review 

2.1 Lake Major Water Supply Plant 

The Lake Major Water Supply Plant (LMWSP) was commissioned in 1999 and serves a 

population of approximately 103,000 including the communities of Dartmouth, Cole Harbour, 

Eastern Passage, North Preston, and Burnside in Nova Scotia, Canada. The LMWSP produces 

approximately an average of 40 million litres per day (MLD), making it the second largest 

treatment plant in HRM. The plant draws its water from Lake Major which is characterized as 

having low pH (< 6), low alkalinity (< 5 mg CaCO3/L) and low turbidity (< 0.5 NTU) which is 

typical of surface waters in Atlantic Canada. The LMWSP is a conventional filtration plant, 

meaning there is a clarification stage prior to filtration. Upflow clarification is used in the 

LMWSP which is an adaptation of classic sedimentation clarifiers where the water flows 

upwards as the suspended solids settle. This improves solids contact and decreases settling time 

as the distance the particles need to travel is reduced. Lamella plates, which are used in the 

LMWSP, are typically used in conjunction with upflow clarification in drinking water treatment 

to increase the effective settling area to help improve solids separation. 

The LMWSP has faced challenges over the last decade as a result of the water quality of 

Lake Major gradually changing. The average colour in Lake Major was found to have doubled 

from approximately 20 TCU to 40 TCU from 1999 to 2015 which is used to indicate the NOM 

levels in water. Additionally, over this same period average TOC concentrations were found to 

have increased by approximately 1 mg/L. These changes have impacted the treatment process, 

most prominently in terms of coagulant demand. The increases in NOM have led to coagulant 

dosing increasing by nearly 4 times from 2000 to 2015. The increase in coagulant dose has also 

resulted in an increase in lime consumption which is required to control pH levels and provide 



5 

 

alkalinity for coagulation chemical reactions. In addition to increased chemical consumption, the 

plant also has experienced a decrease in water production from 51.5 MLD in 2000 to 38 MLD in 

2015 (Anderson et al., 2017). Decreased water production can typically be attributed to increased 

filter clogging and therefore increased frequency of filter backwashes. Evidently the efficiency 

of the plant has decreased as operating costs have increased, in way of increased chemical 

demand, while water production has decreased. 

The increased occurrence of algae blooms, namely cyanobacteria, and their metabolites 

have also raised concerns for Halifax Water. Conditions that have led to the increases in NOM 

are also suggested to promote the growth of cyanobacteria including increasing temperatures and 

pH. The presence of cyanobacteria introduce many challenges for treatment. Algae does not 

settle favourably during clarification as it has low density, leading to low removals and filter 

clogging. Cyanobacteria is also noted to produce harmful and unwanted metabolites such as 

cyanotoxins. Cyanotoxins can have severe health implications including neurological effects 

(Health Canada, 2016; Ho et al., 2012). During the last decade, Halifax Water has especially 

experienced the presence of geosmin, a taste and odour compound produced by algae. Taste and 

odour compounds are not necessarily hazardous but do lead to customer dissatisfaction and 

decreased confidence for consumption. The removal of algae during treatment can help alleviate 

the presence of their metabolites in the treated water.      

The challenges faced by the LMWSP has led Halifax Water to consider plant upgrades to 

improve treatment efficiency and to mitigate impacts faced with changing source water quality. 

This research focuses on evaluating DAF for full scale implementation to improve clarification 

performance prior to filtration which in theory would improve treatment efficiency by 

prolonging filter run times. The water quality of Lake Major suggests DAF as the appropriate 



6 

 

clarification process according to Valade et al. (2009). Their process selection guidelines based 

on total organic carbon (TOC) and turbidity levels are presented in Figure 2.1. 

  

Figure 2.1. Process selection diagram based on source water TOC (mg/L) and Turbidity 

(NTU) (from Valade et al. 2009). Red circle denotes average Lake Major water quality in 

2021. 

 Clearly the Lake Major water quality in 2021 is found within the DAF region. Even 

though the turbidity of Lake Major is very low, the DOC concentration in the lake is far too high 

to have direct filtration. It can be also noted that the turbidity is far too low for settling 

clarification. The advantages which DAF provides and its mechanisms will be discussed in detail 

in a later section. 



7 

 

2.2 Natural Organic Matter 

 NOM defines the complex matrix of organic material which is found in all surface waters 

in some quantity. NOM is introduced to the water matrix from sources found in the water 

through biological processes, such as algae growth and microbial activity. Additionally, NOM is 

produced through biogeochemical processes in surrounding areas which can be collected through 

rainfall and snowmelt runoff, transporting it to water bodies (Sillanpää et al., 2018). The 

diversity of processes which produce NOM lead to its complexity. The molecular weight of 

NOM can range anywhere from 100 to 100,000 daltons (Da). This is a result of their different 

hydrocarbon structures that typically have a variety of attached functional groups such as amide, 

carboxyl, and ketone groups, just to name a few (Leenheer & Croué, 2003). The variety of NOM 

production along with other factors influencing its makeup (i.e. pH, water chemistry, and 

temperature) lead to variations in the concentrations and composition between waters as well as 

seasonally in the same water. Microbial activity is higher in soils during warm and dry periods in 

the summer however an increase in NOM is not experienced until sufficient rainfall/snowmelt 

runoff occurs to transport it to the waters (Sharp, Parsons, et al., 2006). This leads to higher 

NOM concentrations typically being found in the fall and winter.        

2.2.1 Impacts on Water Treatment 

 NOM is one of the key pollutants that is targeted for removal during treatment in low 

alkalinity and low turbidity source waters. NOM, on its own, simply causes aesthetic issues by 

affecting the colour, taste, and odour in drinking water as it is not inherently toxic (Sillanpää et 

al., 2018). However, NOM causes various challenges during the treatment process making its 

removal important. NOM has been found to be a carrier of toxic metals that can also impact 

treatment and distribution systems (Anderson et al., 2021; Health Canada, 1998). NOM can also 



8 

 

act as a carrier for other toxic organic and inorganic contaminants present in the water matrix 

(Sillanpää et al., 2018). The most notable reason highlighting the importance of its removal is the 

formation of disinfection by-products (DBPs). DBPs are formed during chlorination when 

residual NOM reacts with chlorine which is one of the most commonly used disinfectants in 